Report No. : FG562417I

samranss. FCC RF Test Report

N77(15M)_CP- N77(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

OFDM_QPSK_Outer_Full_Mid_CH

Mien 08 [T Froa fum
Gale OF

Alen 3068 Tig. Frea Fun
Gate; O
Rel Lyl Offset 11.90 d8 Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm Scale/Div 10.0 B Ref Value 30.00 dBm

Scale/Div 10.0 B

Center 3.84000 GHz SVideo B 47000 kHz' Span 30 Mzl Center 3.84000 GHz SVideo B 47000 kHz' Span 30 MKz|
#Res BW 150.00 kHz Sweep 167 ms (1001 pis) [ #Res BW 150.00 kHz Sweep 167 ms (1001 pis)|
2

Total Paver

Ocaupied Bandwidth

2

Total Paver

Ocaupied Bandwidth

N77(15M)_CP-OFDM_64 N77(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alen 3068 Tig. Frea Fun

Gate; O

M Gan Low M Gan Low
Ref Lvl Offset 11.90 d8 Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

(Center 3.04000 GHz #ideo BW 4 Span 30 Mkz|
#Res BWW 15000 kHz Sweep 167 ms (1001 pis)|

2 Matics

Span 30 Mz

(Center 3.04000 GHz #ideo BW 4
#Res BWW 15000 kHz Sweep 167 ms (1001 pis)|
2 Matics v -
Qczupied Bandwidih
Total Paveer

Qczupied Bandwidih
14 Total Paveer
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Report No. : FG562417I

samranss. FCC RF Test Report

N77(20M)_CP- N77(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

OFDM_QPSK_Outer_Full_Mid_CH

Mien 08 [T Froa fum
Gale OF

Alen 3068 Tig. Frea Fun
Gate; O
Rel Lyl Offset 11.90 d8 Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm Scale/Div 10.0 B Ref Value 30.00 dBm

Scale/Div 10.0 B

Center 3.84000 GHz SVideo B 620,00 kHz' Center 3.84000 GHz SVideo B 620,00 kHz'
#Res BWW 200.00 kHz
2

#Res BWW 200.00 kHz
Total Paver

Ocaupied Bandwidth

2

Total Paver

Ocaupied Bandwidth

N77(20M)_CP-OFDM_64 N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alen 3068 Tig. Frea Fun

Gate; O

M Gan Low M Gan Low
Ref Lvl Offset 11.90 d8 Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

Center #Video BW 620.00 kz* Span 40 Mkz| #Video BW 620.00 kz* Span 40 MHz|
#Res BWW 200.00 kHz § s (100 pts)

¥
Total Paveer

Qczupied Bandwidih
Total Paveer
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Report No. : FG562417I

samranss. FCC RF Test Report

N77(25M)_CP- N77(25M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

OFDM_QPSK_Outer_Full_Mid_CH

Mien 08 [T Froa fum
Gale OF

Alen 3068 Tig. Frea Fun
Gate; O
Rel Lyl Offset 11.90 d8 Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm Scale/Div 10.0 B Ref Value 30.00 dBm

Scale/Div 10.0 B

Center 3.84000 GHz SVideo BW 910,00 kz' Span 50 MHz|
#Res BWW 300.00 kHz Sweep 1,00 ms (1001 pis)|
v

Center 3.84000 GHz SVideo BW 910,00 kz' Span 50 MHz|
#Res BWW 300.00 kHz Sweep 1,00 ms (1001 pis)|
2

v

Total Paver

Ocaupied Bandwidth

2

Total Paver

Ocaupied Bandwidth

N77(25M)_CP-OFDM_64 N77(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alen 3068 Tig. Frea Fun
Gate; O

M Gan Low
Ref Lvl Offset 11.90 d8

M Gan Low
Ref Value 30.00 dBm

Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm

Span 50 Mz

yideo BW 910.00
Sweep 1.00ms (100 pts)

(Center 3.04000 GHz

#Video BW 910.00 ki Span 50 MHz|
Swaep 1.00ms (1001 pis) S #Res BWW 300.00 kHz
2 Matics v

(Center 3.04000 GHz

#Res BWW 300.00 kHz
¥
Oczupied Bandwidih
Total Paveer

2 Matics

Qczupied Bandwidih
Total Paveer
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Report No. : FG562417I

samranss. FCC RF Test Report

N77(30M)_CP- N77(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

OFDM_QPSK_Outer_Full_Mid_CH

Mien 08 [T Froa fum
Gale OF

Alen 3068 Tig. Frea Fun
Gate; O
Rel Lyl Offset 11.90 d8 Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm Scale/Div 10.0 B Ref Value 30.00 dBm

Scale/Div 10.0 B

Center 3.84000 GHz SVideo BW 910,00 kz' Span B0 MHz|
#Res BWW 300.00 kHz Sweep 1,00 ms (1001 pis)|
v

Center 3.84000 GHz SVideo BW 910,00 kz' Span B0 MHz|
#Res BWW 300.00 kHz Sweep 1,00 ms (1001 pis)|
2

v

Total Paver

Ocaupied Bandwidth

2

Total Paver

Ocaupied Bandwidth

N77(30M)_CP-OFDM_64 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alen 3068 Tig. Frea Fun
Gate; O

M Gan Low
Ref Lvl Offset 11.90 d8

M Gan Low
Ref Value 30.00 dBm

Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm

Span 60 Mz

yideo BW 910.00
Sweep 1.00ms (1001 pts)

(Center 3.04000 GHz

#Video BW 910.00 ki Span 60 MHz|
Swaep 1.00ms (1001 pis) S #Res BW 300.00 kHz
2 Matics v

(Center 3.04000 GHz

#Res BWW 300.00 kHz
¥
Qczupied Bandwidih
Total Paveer

2 Matics

Oczupied Bandwidih
Total Paveer
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samranas. FCC RF Test Report Report No. : FG562417I

N77(40M)_CP- N77(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer
(Occupied BW
KEYSIGHT bt Aiton. 30 8

Alen 3068 Tig. Frea Fun Tiig.Frea Fun
Gate; O Gate; O

Rel Lyl Offset 11.90 d8 Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

Scale/Div 10.0 B Ref Value 30.00 dBm

[Center 3.84000 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1,00 ms (1001 pis)

#Video BW 1.3000 MHz"
#Res BWW 430,00 kHz

Center 3.84000 GHz

#Res BWW 430,00 kHz
2

2

Ocaupied Bandwidth

Total Paver

Ocaupied Bandwidth

Total Paver

N77(40M)_CP-OFDM_64 N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alen 3068 Tig. Frea Fun
Gate; O
M Gan Low

M Gan Low

Ref Lvl Offset 11.90 d8 Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

Span B0 Mz

#ideo BIY 1.3000 MHz'
Sweep 1.00ms (1001 pts)

Span 80 Mkz il Center 3.84000 GHz
Sweep 1,00 ms (1001 pis) S #Res BWW 430.00 kHz

2 Matics v

(Center 3.04000 GHz #Video BW 1.3000 MHz*

#Res BWW 430.00 kHz
2 Matics v
Oczupied Bandwidih

Qczupied Bandwidih
Total Paveer

Total Paveer
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Report No. : FG562417I

N77(50M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Rel Lyl Offset 11.90 d8

Scale/Div 10.0 B Ref Value 30.00 dBm

(Center 3.84000 GHz #Video BW 1.6000 MHz"
#Res BW 510.00 kHz

2

Ocaupied Bandwidth

Total Paver

N77(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm

(Center 3.04000 GHz #Video BW 1.6000 MHz*
#Res BWW 51000 kHz

2 Matics v

Qczupied Bandwidih

Total Paveer

Span 100 MHz]
Sweep 1,00 ms (1001 pis)

Sweep 1.00ms (100 pts)

Scale/Div 10.0 B

(Center 3.84000 GHz
#Res BW 510.00 kHz

2

N77(50M)_CP-OFDM_16

QAM_Outer_Full_Mid_CH

Ocaupied Bandwidth

Alten: 3068

Tig. Froe Run
Gais: OF

Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Span 100 MHz

#Video BW 1.6000 MHz"
Sweep 1,00 ms (1001 pis)

Total Paver

N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

(Center 3.04000 GHz
#Res BWW 51000 kHz

2 Matics

¥

Qczupied Bandwidih

Alten: 3068

Tig. Froe Run
Gais: OF

M Gan Low

Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm

Span 100 MHz

#ideo BIV 1.6000 MHz'
Sweep 1.00ms (100 pts)

Total Paveer
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samranas. FCC RF Test Report Report No. : FG562417I

Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
CP-OFDM
i 15 10 647000 3705.0 QPSK 1@0 see graph
77 15 10 647000 37050  CP-OFDM 1@0 seegraph  PASS
QPSK
77 15 10 647000 37050 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 15 10 656000 3840.0 OPSK 1@0 see graph
77 15 10 656000 38400  CP-OFDM 1@0 seegraph  PASS
QPSK
77 15 10 656000 38400  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 15 10 665000 3975.0 OPSK 1@0 see graph
77 15 10 665000 39750  CP-OFDM 1@0 seegraph  PASS
QPSK
77 15 10 665000 39750  CP-OFDM 1@0  seegraph  PASS
QPSK
CP-OFDM
7 15 25 647500 37125 QPSK 1@0 see graph
77 15 25 647500 37125  CP-OFDM 1@0 seegraph  PASS
QPSK
77 15 25 647500 37125  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 15 25 656000 3840.0 oPSK 1@0 see graph
77 15 25 656000 3g400 ~ CP-OFDM 1@0  seegraph  PASS
QPSK
77 15 25 656000 3gs00  CPOFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 15 25 664500 3967.5 QPSK 1@0 see graph
77 15 25 664500 39675  CP-OFDM 1@0 seegraph  PASS
QPSK
77 15 25 664500 39675  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 15 50 648334 3725.01 QPSK 1@0 see graph
77 15 50 648334 372501  CP-OFDM 1@0 seegraph  PASS
QPSK
Sporton International Inc. (ShenzZhen) Page Number 1 A4-12 of 22
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samranas. FCC RF Test Report Report No. : FG562417I

77 15 50 648334 372501  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
i 15 50 656000 3840.0 QPSK 1@0 see graph
77 15 50 656000 3g400  CP-OFDM 1@0 seegraph  PASS
QPSK
77 15 50 656000 38400  CPOFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 15 50 663666  3954.99 oPSK 1@0 see graph
77 15 50 663666  3954.99 CF(SS;? M 1@0  seegraph  PASS
77 15 50 663666 395499  CP-OFDM 1@0 seegraph  PASS
QPSK
Sporton International Inc. (ShenzZhen) Page Number 1 A4-13 of 22
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samranas. FCC RF Test Report Report No. : FG562417I

N77(10M)_CP- N77(10M)_CP-
OFDM_QPSK_Edge 1RB Left Low CH OFDM_QPSK Edge 1RB_Left Low CH

#Alten 30 0B #Alten 30 0B

Scale/Div 10 dB

Start 30 Mz Video BW 3.0 MHZ' Stop 20,

P Video BW 3.0 MHZ' Stop 39,800 GHz|
#Res BW 1.0 MHz Sweep 347 ms (4

Swesp 347 ms (40001 ps)]
& Marker Tablo "

Mode Trace Scake X ¥ Function Function Functian Width

7N

N77(10M)_CP- N77(10M)_CP-
OFDM_QPSK_Edge 1RB_Left Mid CH OFDM_QPSK_Edge 1RB_Left_Mid_CH

#Alten 30 0B a g Type: Power (RMS) 1
AuglHokd: 100 .

ey Type: Power (RMS]
00t T
Tig Free Run '

Tig Free Run

Video BW 3.0 MHZ' Stop 20.000 GHz

Video BW 3.0 MHZ' Stop 30.600 GHz)
Swesp 347 ms (40001 ps)]

Swesp 347 ms (40001 ps)]

Function Functian Width Function Vaiue Function Functian Width Function Vaue

Em
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samranas. FCC RF Test Report Report No. : FG562417I

N77(10M)_CP- N77(10M)_CP-
OFDM_QPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH

#Alten 30 0B #Alten 30 0B

Scale/Div 10 dB

Start 30 Mz Video BW 3.0 MHZ' Stop 20,

P Video BW 3.0 MHZ' Stop 39,800 GHz|
#Res BW 1.0 MHz Sweep 347 ms (4

Swesp 347 ms (40001 ps)]
5 Marker

Mode Trace Scale Function Funciion Widh
7 N

N77(25M)_CP- N77(25M)_CP-
OFDM_QPSK_Edge_1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left_Low_CH

titen 308 a g Type: Power (RS ;
Auglicld: 00

ey Type: Power (RMS]
00t T
Tig Free Run '

Tig Free Run

Start 30 Mz Video BW 3.0 MHZ' Stop 20.000 GHz

Video BW 3.0 MHZ' Stop 30.600 GHz)
Swesp 347 ms (40001 ps)]

Swesp 347 ms (40001 ps)]

Function Functian Width Function Vaiue Function Functian Width Function Vaue

Em
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samranss. FCC RF Test Report

Report No. : FG562417I

Start 30 MHz

N77(25M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Video BW 3.0 MHZ'

N77(25M)_CP-
OFDM_QPSK_Edge_1RB_Left_High CH

g Types Power (M)
AgHokd: 1001
Tng Fiee Run

Video BW 3.0 MHZ'

Function Functian Width

Stop 20.
Sweep 347 ms |4

$10p 20.000 GHz)
Swesp 347 ms (40001 ps)]

Function Vaiue

N77(25M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Video BW 3.0 MHZ'

Function Functian Width

N77(25M)_CP-
OFDM_QPSK_Edge_1RB_Left_High CH

ey Type: Power (RMS]
"o

Tig Free Run

Video BW 3.0 MHZ'

Y Function Functian Width

Stop 30.600 GHz)
Swesp 347 ms (40001 ps)]

Stop 30.600 GHz)
Swesp 347 ms (40001 ps)]

Function Vaue

ST AT dBm
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N77(50M)_CP- N77(50M)_CP-
OFDM_QPSK_Edge 1RB Left Low CH OFDM_QPSK Edge 1RB_Left Low CH

#Alten 30 0B #Alten 30 0B

Scale/Div 10 dB

Start 30 Mz Video BW 3.0 MHZ' Stop 20,

p Video BW 3.0 MHZ' Stop 39.800 GH
Sweep 347 ms |4

Swesp 347 ms (40001 ps)]
& Marker Tablo "

Mode Trace Scake X ¥ Function Functian Width

N77(50M)_CP- N77(50M)_CP-
OFDM_QPSK_Edge 1RB_Left Mid CH OFDM_QPSK_Edge 1RB_Left_Mid_CH

titen 308 a g Type: Power (RS ;
Auglicld: 00

ey Type: Power (RMS]
00t T
Tig Free Run '

Tig Free Run

Video BW 3.0 MHZ' Stop 20.000 GHz

Video BW 3.0 MHZ' Stop 30.600 GHz)
Swesp 347 ms (40001 ps)]

Swesp 347 ms (40001 ps)]

Function Functian Width Function Vaiue Function Functian Width Function Vaue

dBm Em

dBm
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N77(50M)_CP- N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH

titen 308 a g Type: Power (RS ;
. Aokt 1001100
Trig: Free Run

titen 308 a g Type: Power (RS ;
. Aokt 1001100
Trig: Free Run

Ref Lyl Offset 18.69 o8
.00 dBm

Ref Lyl Offset 18.69 o8
Scale/Div 10 dB Ref Level 30.00 dBm

Start 30 MHz Video BW 3.0 MHZ'

Video BW 3.0 MHZ' Stop 39,800 GHz|
#Res BW 1.0 MHz

Swesp 347 ms (40001 ps)]

Functian Width Function Vaiue Function Functian Width Function Vaue
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samranas. FCC RF Test Report Report No. : FG562417I

Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

77 15 10 647000 37050  CP-OFDM 1@0 seegraph  PASS
QPSK

77 15 10 647000 37050  CPOPDM 580  seegraph  PASS
QPSK

77 15 10 665000 39750  CP-OFDM 1@51  seegraph  PASS
QPSK

77 15 10 665000 39750  CP-OFDM 52@0  seegraph  PASS
QPSK

77 15 25 647500 37125  CP-OFDM 1@0 seegraph  PASS
QPSK

77 15 25 647500 37125 ng;‘? M 133@0  seegraph  PASS

77 15 25 664500 3967.5 C%'SEEM 1@132  seegraph  PASS

77 15 25 664500 3967.5 C%'SEEM 133@0  seegraph  PASS

77 15 50 648334  3725.01 CF(’?'S;? M 1@0 seegraph  PASS

77 15 50 648334  3725.01 CF(’?'S;? M 270@0  seegraph  PASS

77 15 50 663666  3954.99 C%'SEEM 1@269  seegraph  PASS

77 15 50 663666  3954.99 CF(’?'SEEM 270@0  seegraph  PASS
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samranas. FCC RF Test Report Report No. : FG562417I

N77(10M)_CP- N77(10M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Outer_Full_Low_CH

ScaleiOv 10.0 B Ref Value 30.00 dBm ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 3.800 GHz

N77(10M)_CP- N77(10M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Outer_Full_High_CH

Alten: 3068

Alten: 3068

RefLvl Offset 18.90 8
ScaleiDiv 10.0 dB Ref Value 30.00 dBm

RefLvl Offset 18.90 8
ScaleiDiv 10.0 dB Ref Value 30.00 dBm

T Ll
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samranss. FCC RF Test Report
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N77(25M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

ScaleiOv 10.0 B Rel Value 30.00 dBm

Stop 3.800 GHz

N77(25M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH

Alten: 3068

RefLvi Offset 18.97 8

ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Aol
i

N77(25M)_CP-
OFDM_QPSK_Outer_Full_Low_CH

Alten: 3068

OV 10.0 B Rel Value 30.00 dBm

Stop 3.800 GHz

N77(25M)_CP-
OFDM_QPSK_Outer_Full_High_CH

Alten: 3068

RefLvl Offset 18.90 8

ScaleiDiv 10.0 dB Ref Value 30.00 dBm
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N77(50M)_CP- N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Outer_Full_Low_CH

ScaleiOv 10.0 B ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 3.800 GHz

N77(50M)_CP- N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Outer_Full_High_CH

Alten: 3068

Alten: 3068

RefLvl Offset 18.90 8
ScaleiDiv 10.0 dB Ref Value 30.00 dBm

RefLvl Offset 18.90 8
ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Aol
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samranss. FCC RF Test Report

Report No. : FG562417I

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=0.01dBi

Software Version: 23.06.1602

FR1 n77 UL MIMO(Ant 5)-30 kHz

NR

BandWi

Freq(M

ANT5

ANT6

Conducted

Band SIeS dth L Hz) [laeileen R Power(dBm) | Power(dBm) | Power(dBm) ERE e ERE )
77 | 30 10 |647000| 3705 |CP-OFDM QPSK| 12@6 21.09 21.07 24.09 2410 | 02570
77 | 30 10 |647000| 3705 | CP-OFDM QPSK| 1@1 21.06 20.97 24.03 2404 | 02535
77 | =0 10 |647000| 3705 |CP-OFDM QPSK| 1@22 21.11 20.97 24.05 2406 | 02547
77 | 30 10 |647000| 3705 CP'%';?AM 16 | es 20.68 20.7 23.70 2371 | 0.2350
77 30 10 |647000| 3705 CP'%';EKAM 16 | 1@1 20.48 20.44 23.47 2348 | 0.2228
77 | 30 10 |647000| 3705 CP'%FA?AM 16 | 1@22 20.49 20.43 23.47 2348 | 02228
77 | 30 10 |656000| 3840 | CP-OFDM QPSK| 12@6 21.11 2158 24.36 2437 | 02735
77 | 30 10 |656000| 3840 | CP-OFDM QPSK| 1@1 21.08 2151 24.31 2432 | 02704
77 | =0 10 |656000| 3840 | CP-OFDM QPSK| 1@22 21.11 215 24.32 2433 | 02710
77 | 30 10 |656000| 3840 CP'OQ';?AM 16 | a6 20.52 21.19 23.88 2389 | 0.2449
77 | 30 10  |656000| 3840 CP'%';?AM 16 1 @1 20.54 20.96 23.77 2378 | 0.2388
77 | 30 10 |656000| 3840 CP'%FA?AM 16 | 1@22 20.56 21.04 23.82 2383 | 0.2415
77 | 30 10 |665000| 3975 | CP-OFDM QPSK| 12@6 21.55 22,54 25.08 2509 | 03228
77 | 20 10 |665000| 3975 |CP-OFDM QPSK| 1@1 21.36 2253 24.99 25 0.3162
77 | 30 10 |665000| 3975 | CP-OFDM QPSK | 1@22 21.42 22,54 25.03 2504 | 03192
77 | 30 10  |665000| 3975 CP'%FA?AM 16 | 1o@6 211 22 24.58 2459 | 02877
77 | 30 10 |665000| 3975 CP'%';?AM 16 1 @1 20.81 22.06 24.49 245 0.2818
77 | 30 10 |665000| 3975 CP'%'ZEKAM 16 | 1@22 20.87 2201 24.49 245 0.2818
77 | 20 15 |647168|3707.52| CP-OFDM QPSK | 19@9 21.19 211 24.16 2417 | 02612
77 | 30 15 |647168|3707.52| CP-OFDM QPSK| 1@1 21.16 20.97 24.08 2409 | 02564
77 | 30 15 |647168|3707.52| CP-OFDM QPSK | 1@36 21.18 20.99 24.10 2411 | 02576
77 30 15 |647168|3707.52 CP'%FA?AM 16 | 19@9 20.79 2058 23.70 2371 | 0.2350
77 | 30 15 |647168|3707.52 CP'OQFA?AM 16 1 @1 20.67 205 23.60 2361 | 0.2296
77 | 30 15 |647168|3707.52 CP'OQ';?AM 16 | 1@36 20.68 20.52 23.61 2362 | 02301
77 | 20 15 |656000| 3840 | CP-OFDM QPSK| 19@9 21.14 21.58 24.38 2439 | 02748
77 | 30 15 |656000| 3840 | CP-OFDM QPSK| 1@1 21.04 21.42 24.24 2425 | 02661
77 | 30 15 |656000| 3840 | CP-OFDM QPSK | 1@36 21.09 21.45 24.28 2429 | 02685
77 | 30 15 |656000| 3840 CP'%'ZE,\’AM 16 | 19@9 20.78 20.99 23.90 2391 | 0.2460
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77 | 30 15  |656000| 3840 CP'%';?AM 16 1 @1 20.66 20.92 23.80 2381 | 02404
77 | 30 15 |656000| 3840 CP'%'RIM 16 | 1@36 20.64 20.99 23.83 23.84 | 02421
77 | 30 15 |664832|3972.48| CP-OFDM QPSK | 19@9 21.54 22,68 25.16 2517 | 0.3289
77 | 30 15 |664832|3972.48| CP-OFDM QPSK | 1@1 21.37 22,61 25.04 2505 | 0.3199
77 | 30 15 |664832|3972.48| CP-OFDM QPSK | 1@36 2151 22.67 25.14 2515 | 03273
77 | 30 15 |664832|3972.48 CP'%FA?\AM 16 | 19@9 21.19 22.24 24.76 2477 | 0.2999
77 | 30 15 |664832|3972.48 CP'%FA?AM 16 1 @1 21.06 22.02 24,58 2459 | 02877
77 | 30 15 |664832|3972.48 CP'%';?AM 16 | 1@36 21.01 22.06 24,58 2459 | 02877
77 | 30 20 |647334|3710.01| CP-OFDM QPSK | 25@12 |  21.19 21.21 24.21 2422 | 02642
77 | 30 20 |647334|3710.01| CP-OFDM QPSK| 1@1 21.16 20.98 24.08 2409 | 02564
77 | 30 20 |647334|3710.01| CP-OFDM QPSK | 1@49 21.18 21.08 24.14 2415 | 02600
77 | 30 20 |647334|3710.01 CP'%FA?AM 16 | 25@12 20.71 20.72 23.73 2374 | 0.2366
77 | 30 20 |647334|3710.01 CP'OQ';?AM 16 1 @1 20.67 20.54 23.62 2363 | 02307
77 | =0 20 |647334|3710.01 CP'%';EKAM 16 | 1 @49 20.66 20.54 23.61 2362 | 0.2301
77 | 30 20 |656000| 3840 |CP-OFDM QPSK|25@12|  21.15 21.69 24.44 24.45 | 02786
77 | =0 20 |656000| 3840 | CP-OFDM QPSK| 1@1 20.97 21.4 24.20 2421 | 02636
77 | 30 20 |656000| 3840 |CP-OFDM QPSK| 1@49 21.05 21.49 24.29 243 | 02692
77 | 30 20 |656000| 3840 CP'%FAEKAM 16 | @12 20.66 21.14 23.92 23.93 | 02472
77 | 30 20 |656000| 3840 CP'%FA?AM 16 1 @1 20.61 20.86 23.75 2376 | 02377
77 | 30 20 |656000| 3840 CP'%';?AM 16 | 1@a9 20.61 21.06 23.85 2386 | 0.2432
77 | 20 20 |664666|3969.99| CP-OFDM QPSK | 25@12 |  21.53 22.78 2521 2522 | 03327
77 | 30 20 |664666|3969.99 | CP-OFDM QPSK| 1@1 21.44 22,54 25.04 2505 | 03199
77 | 30 20 |664666|3969.99 | CP-OFDM QPSK | 1@49 21.42 22,61 25.07 2508 | 03221
77 | 30 20 |664666|3969.99 CP'%'RIM 16 | @12 21.12 2214 24.67 2468 | 02938
77 | 30 20 |664666|3969.99 CP'%FA?AM 16 1 @1 20.94 22 2451 2452 | 02831
77 | 30 20 |664666|3969.99 CP'%FA?AM 16 | 1@a9 21.09 2201 24,58 2459 | 02877
77 | 20 25 |647500| 3712.5 | CP-OFDM QPSK | 33@16 21.2 21.17 24.20 2421 | 02636
77 | 30 25 |647500| 3712.5 | CP-OFDM QPSK| 1@1 21.15 21.03 24.10 2411 | 02576
77 | 20 25 |647500| 3712.5 | CP-OFDM QPSK | 1@63 21.13 21.08 24.12 2413 | 02588
77 | 30 25  |647500| 3712.5 CP'%'ZE,\’AM 16 | 33@16 20.74 20.73 23.75 2376 | 02377
77 | 30 25 |647500| 3712.5 CP'%';E\’AM 16 | @1 20.62 20.58 23.61 2362 | 0.2301
77 | 30 25 |647500| 37125 CP'OQFA?AM 16 | @63 2057 2059 2359 236 0.2291
77 | 30 25 |656000| 3840 |CP-OFDM QPSK | 33@16 211 2158 24.36 2437 | 02735
77 | 30 25 |656000| 3840 | CP-OFDM QPSK| 1@1 20.88 21.34 24.13 2414 | 02594
77 | 20 25 |656000| 3840 | CP-OFDM QPSK | 1@63 21.08 21,52 24.32 2433 | 02710
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77 | 30 25  |656000| 3840 CP'%';?AM 16 | 33@16| 2065 21.1 23.89 239 | 0.2455
77 | 30 25  |656000| 3840 CP'%'RIM 16 1 @1 20.53 20.8 23.68 2369 | 0.2339
77 | 30 25  [656000| 3840 CP'%FA?\AM 16 | @63 20.59 20.97 23.79 23.8 0.2399
77 | 30 25 |664500| 3967.5 | CP-OFDM QPSK | 33@16 |  21.48 22,55 25.06 2507 | 03214
77 | 30 25 |664500| 3967.5 | CP-OFDM QPSK| 1@1 21.33 22.46 24.94 2495 | 03126
77 | 30 25 |664500| 3967.5 | CP-OFDM QPSK | 1@63 21.44 22.48 25.00 2501 | 03170
77 | 30 25  [664500| 3967.5 CP'%FA?AM 16 | 33@16| 21.08 22.12 24.64 2465 | 02017
77 | 30 25  |664500| 3967.5 CP'%';?AM 16 1 @1 20.84 21.95 24.44 24.45 | 02786
77 | 30 25  [664500| 3967.5 CP'%FA?AM 16 | @63 21 22 24,54 2455 | 0.2851
77 | =0 30 |647668|3715.02| CP-OFDM QPSK | 39@19 |  21.18 21.18 24.19 242 | 02630
77 | 30 30 |647668|3715.02| CP-OFDM QPSK| 1@1 21.12 21.02 24.08 24.09 | 02564
77 | =0 30 |647668|3715.02| CP-OFDM QPSK | 1@76 21.15 21.14 24.16 2417 | 02612
77 | 30 30 |647668|3715.02 CP'OQ';?AM 16 | 39@19 20.64 20.66 23.66 2367 | 02328
77 | 30 30 |647668|3715.02 CP'%';EKAM 16 | 1@1 20.63 20.54 23.60 2361 | 0.2296
77 | 30 30 |647668|3715.02 CP'%FAEKAM 16 | 1076 20.62 20.61 23.63 2364 | 02312
77 | 30 30 |656000| 3840 |CP-OFDM QPSK | 39@19 21.2 216 24.41 2442 | 02767
77 | =0 30 |656000| 3840 | CP-OFDM QPSK| 1@1 21.02 21.32 24.18 2419 | 02624
77 | 20 30 |656000| 3840 | CP-OFDM QPSK| 1@76 21.15 21.63 24.41 2442 | 02767
77 | 30 30 |656000| 3840 CP'%FA?AM 16 | 39@19 20.65 21.13 23.91 2392 | 0.2466
77 | 30 30 [656000| 3840 CP'%';?AM 16 1 @1 20.62 20.9 23.77 2378 | 0.2388
77 | 30 30 [656000| 3840 CP'%'RIM 16 | 1@76 20.58 21.16 23.89 23.9 0.2455
77 | 30 30 |664332|3964.98| CP-OFDM QPSK | 39@19 |  21.71 227 25.24 2525 | 0.3350
77 | 20 30 |664332|3964.98| CP-OFDM QPSK | 1@1 21.49 22.67 25.13 2514 | 03266
77 | 30 30 |664332|3964.98 | CP-OFDM QPSK | 1@76 2151 226 25.10 2511 | 03243
77 | 30 30 |664332|3964.98 CP'%FA?AM 16 | 39@19 21.19 22.26 24.77 2478 | 0.3006
77 | 30 | 30 |664332|3964.98 CP'%FA?AM 1% 1 @1 21.06 22.18 24.67 2468 | 0.2938
77 | 30 30 |664332|3964.98 CP'%'RIM 16 | 1@76 21.1 22.15 24.67 2468 | 02938
77 | 20 40 |648000| 3720 |CP-OFDM QPSK|53@26 |  21.23 21.22 24.24 2425 | 02661
77 | 30 40 |648000| 3720 |CP-OFDMOQPSK| 1@1 21.18 21.03 24.12 2413 | 02588
77 | 30 40 |648000| 3720 |CP-OFDMQPSK|1@104| 21.19 21.15 24.18 2419 | 02624
77 | 30 40 |648000| 3720 CP'%'ZE,\’AM 16 | 53@26 207 208 23.76 2377 | 02382
77 | 30 40 |648000| 3720 CP'OQFA?AM 16 | @1 20.72 20.56 23.65 2366 | 0.2323
77 | 30 40 |648000| 3720 CP'OQFA?AM 16 | 1@104 20.7 20.66 23.69 23.7 0.2344
77 | 20 40 |656000| 3840 | CP-OFDM QPSK|53@26 |  21.17 21.58 24.39 244 | 02754
77 | 30 40 |656000| 3840 |CP-OFDM QPSK| 1@1 21 21.38 24.20 2421 | 02636
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77 | 30 40 |656000| 3840 |CP-OFDM QPSK|1@104| 21.12 21.58 24.37 2438 | 02742
77 | 30 40 |656000| 3840 CP'%FA?\AM 16 | 53@26 20.73 21.1 23.93 23.94 | 02477
77 | 30 40 |656000| 3840 CP'%';?AM 16 1 @1 20.58 20.87 23.74 2375 | 02371
77 | 30 40 |656000| 3840 CP'%'RIM 16 | 1@104| 2068 21.1 23.91 2392 | 0.2466
77 | 30 40 |664000| 3960 |CP-OFDM QPSK |53@26 |  21.61 22,63 25.16 2517 | 0.3289
77 | 30 40 |664000| 3960 |CP-OFDM QPSK| 1@1 21.35 22,58 25.02 2503 | 03184
77 | 30 40 |664000| 3960 |CP-OFDM QPSK|1@104 | 21.48 22.66 25.12 2513 | 03258
77 | 30 40 |664000| 3960 CP'%FA?\AM 16 | 53@26 21.22 2221 24.75 2476 | 02992
77 | 30 40 |664000| 3960 CP'%';EKAM 16 1 @1 20.98 22.01 24,54 2455 | 0.2851
77 | 30 40 |664000| 3960 CP'%FAEKAM 16 |1@104| 2108 22.04 24.60 2461 | 02891
77 | 30 50 |648334|3725.01| CP-OFDM QPSK | 67@33 |  21.15 21.15 24.16 2417 | 02612
77 | =0 50 |648334|3725.01| CP-OFDM QPSK| 1@1 21.02 20.95 24.00 2401 | 02518
77 | =0 50 |648334|3725.01| CP-OFDM QPSK | 1@131 |  21.12 21.16 24.15 2416 | 02606
77 | 30 50 |648334|3725.01 CP'%FA?AM 16 | 67@33 20.62 20.68 23.66 2367 | 0.2328
77 | 30 50 |648334|3725.01 CP'OQ';?AM 16 1 @1 20.59 20.53 2357 2358 | 0.2280
77 | 30 50 |648334|3725.01 CP'%';EKAM 16 | 1@131 20.64 20.73 23.70 2371 | 0.2350
77 | =0 50 |656000| 3840 | CP-OFDM QPSK | 67@33 |  21.17 21.63 24.42 2443 | 02773
77 | 20 50 |656000| 3840 | CP-OFDM QPSK| 1@1 20.94 21.29 24.13 2414 | 02594
77 | 30 50 |656000| 3840 |CP-OFDM QPSK| 1@131 211 21.63 24.38 2439 | 02748
77 | 30 50 [656000| 3840 CP'%FA?AM 16 | 67@33 20.66 21.17 23.93 23.94 | 02477
77 | 30 50 [656000| 3840 CP'%FA?AM 16 | @1 20.56 20.81 23.70 2371 | 0.2350
77 | 30 50 |656000| 3840 CP'%';?AM 16 | 1@131 20.54 21.14 23.86 2387 | 02438
77 | 20 50 |663666|3954.99| CP-OFDM QPSK | 67@33 |  21.63 22.74 25.23 2524 | 03342
77 | 30 50 |663666|3954.99| CP-OFDM QPSK| 1@1 21.29 22.43 24.91 2492 | 03105
77 | 30 50 |663666|3954.99| CP-OFDM QPSK | 1@131 |  21.48 22,54 25.05 2506 | 0.3206
77 | 30 50 |663666|3954.99 CP'%'RIM 16 | 67@33 21.22 22.32 24.82 2483 | 03041
77 | 30 50 |663666|3954.99 CP'%FA?AM 16 1 @1 20.87 22.06 2452 2453 | 02838
77 | 30 50 |663666|3954.99 CP'%FA?AM 16 | 1@131 21.04 22.02 24,57 2458 | 02871
77 | 30 60 |648668|3730.02| CP-OFDM QPSK | 81@40 |  21.08 21.08 24.09 241 | 02570
77 | 30 60 |648668|3730.02| CP-OFDM QPSK| 1@1 21.12 21.11 24.13 2414 | 02594
77 | 20 60 |648668|3730.02| CP-OFDM QPSK | 1@160 |  21.16 21.24 2421 2422 | 02642
77 | 30 60 |648668|3730.02 CP'OQ';?AM 16 | g1@a0| 2056 20.67 23.63 2364 | 02312
77 | 30 60 |648668|3730.02 CP'%'ZE,\’AM 16 1 @1 20.65 206 23.64 2365 | 02317
77 | 30 60 |648668|3730.02 CP'%FAE,\’AM 16 | 1@160| 2063 20.75 23.70 2371 | 0.2350
77 | 30 60 |656000| 3840 |CP-OFDM QPSK|81@40|  21.09 21.56 24.34 2435 | 02723
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77 | 30 60 |656000 3840 |CP-OFDM QPSK| 1@1 20.96 21.29 24.14 2415 | 0.2600
77 | 30 60 |656000| 3840 |CP-OFDM QPSK| 1@160|  21.09 21.64 24.38 2439 | 02748
77 | 30 60 |656000| 3840 CP'%'RIM 16 | g1@40 20.6 21.07 23.85 23.86 | 0.2432
77 | 30 60 |656000| 3840 CP'%FA?\AM % 1 @1 20.53 20.86 23.71 2372 | 0.2355
77 | 30 60 |656000| 3840 CP'%FA?AM 16 | 1@160| 2066 21.18 23.94 23.95 | 0.2483
77 | 30 60 |663332|3949.98| CP-OFDM QPSK | 81@40 |  21.51 2257 25.08 2509 | 03228
77 | 30 60 |663332|3949.98| CP-OFDM QPSK| 1@1 21.24 2227 24.80 2481 | 03027
77 | 30 60 |663332|3949.98| CP-OFDM QPSK | 1@160 |  21.47 22.64 25.10 2511 | 03243
77 | 20 60 |663332|3949.98 CP'%FA?AM 16 lg1@40| 2104 221 24,61 2462 | 02897
77 | 30 60 |663332|3949.98 CP'%FA?AM 16 1 @1 20.77 21.79 24,32 2433 | 02710
77 | 30 60 |663332|3949.98 CP'%';EKAM 16 | 1@160| 2115 22.11 24.67 2468 | 02938
77 | =0 70 |649000| 3735 | CP-OFDM QPSK | 95@47 |  21.07 211 24.10 2411 | 02576
77 | =0 70 |649000| 3735 | CP-OFDM QPSK| 1@1 21.23 21.04 24.15 2416 | 02606
77 | 30 70 |649000| 3735 |CP-OFDM QPSK|1@187 | 21.25 21.32 24.30 2431 | 02698
77 | 30 70 |649000| 3735 CP'%';EKAM 16 | 95@47 20.63 20.63 23.64 2365 | 02317
77 | 30 70 |649000| 3735 CP'%FA?AM 16 1 @1 20.72 20.62 23.68 2369 | 0.2339
77 | 30 70 |649000| 3735 CP'%FA?AM 16 | 1@187 20.74 20.91 23.84 2385 | 02427
77 | 20 70 |656000| 3840 | CP-OFDM QPSK | 95@47 |  21.11 21.56 24.35 2436 | 02729
77 | 30 70 |656000| 3840 |CP-OFDM QPSK| 1@1 21.03 21.26 24.16 2417 | 02612
77 | 20 70 |656000| 3840 | CP-OFDM QPSK | 1@187 |  21.17 216 24.40 2441 | 02761
77 | 30 70 |656000| 3840 CP'%'RIM 16 | 95@a7 20.65 21.03 23.85 2386 | 0.2432
77 | 30 70 |656000| 3840 CP'%'RIM 16 1 @1 20.71 20.86 23.80 2381 | 0.2404
77 | 30 70 |656000| 3840 CP'%FA?AM 16 |1 @187 20.63 21.23 23.95 23.96 | 0.2489
77 | 30 70 |663000| 3945 |CP-OFDM QPSK | 95@47 |  21.48 22,52 25.04 2505 | 03199
77 | 30 70 |663000| 3945 |CP-OFDM QPSK| 1@1 21.15 21.97 24.59 246 | 02884
77 | 20 70 |663000| 3945 | CP-OFDM QPSK | 1@187 |  21.53 22,56 25.09 251 | 0.3236
77 | 30 70 |663000| 3945 CP'%';?AM 16 | 95@a7 20.99 221 24,59 24.6 0.2884
77 | 30 70 |663000| 3945 CP'%'RIM 16 1 @1 20.73 21.55 24.17 2418 | 02618
77 | 30 70 |663000| 3945 CP'%FA?AM 16 | 1@187 21.09 22.22 24.70 2471 | 0.2958
77 | 30 80 |649334|3740.01| CP-OFDM QPSK |109@54|  21.16 21.2 24.19 242 | 02630
77 | 20 80 |649334|3740.01| CP-OFDM QPSK| 1@1 21.27 21.15 24.22 2423 | 02649
77 | 30 80 |649334|3740.01| CP-OFDM QPSK | 1@215 |  21.29 21.34 24.33 2434 | 02716
77 | 30 80 |649334|3740.01 CP'OQFA?AM 16 |i00@s54| 2066 20.73 2371 2372 | 0.2355
77 | 30 80 |649334|3740.01 CP'OQ';?AM 16 1 @1 20.88 20.71 23.81 2382 | 02410
77 | 30 80 |649334|3740.01 CP'%'ZE,\’AM 16 | 1@215 20.82 20.96 23.90 2391 | 0.2460
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77 | 30 80 |656000] 3840 |CP-OFDM QPSK|109@54]  21.14 21.56 24.37 2438 | 02742
77 | 30 80 |656000| 3840 |CP-OFDM QPSK| 1@1 21.11 21.46 24.30 2431 | 02698
77 | 30 80 |656000| 3840 |CP-OFDM QPSK|1@215| 21.22 21.79 24,52 2453 | 02838
77 | 30 80 |656000| 3840 CP'%';?AM 16 l100@54| 2065 21.08 23.88 2389 | 0.2449
77 | 30 80 |656000| 3840 CP'%'RIM 16 1 @1 20.72 20.86 23.80 2381 | 02404
77 | 30 80 |656000| 3840 CP'%FA?\AM 16 | 1@215 20.68 21.28 24.00 2401 | 02518
77 | 30 80 |662666|3939.99 | CP-OFDM QPSK |109@54|  21.52 22,54 25.07 2508 | 03221
77 | 30 80 |662666|3939.99 | CP-OFDM QPSK| 1@1 21.11 21.98 24,58 2459 | 02877
77 | 30 80 |662666|3939.99| CP-OFDM QPSK | 1@215 |  21.59 22,52 25.09 251 | 03236
77 | 30 80 |662666|3939.99 CP'%';EKAM 16 l100@s4|  21.02 221 24.60 2461 | 02891
77 | 30 80 |662666|3939.99 CP'%FAEKAM 16 | 1@1 208 21.49 24.17 2418 | 0.2618
77 | 30 80 |662666|3939.99 CP'%FA?AM 16 | 1@215 21.15 22.16 24.69 24.7 0.2951
77 | =0 90 |649668|3745.02| CP-OFDM QPSK |123@61|  21.09 21.22 24.17 2418 | 02618
77 | 30 90 |649668|3745.02| CP-OFDM QPSK| 1@1 21.32 21.12 24.23 2424 | 02655
77 | =0 90 |649668|3745.02| CP-OFDM QPSK | 1@243 | 21.33 2151 24.43 2444 | 02780
77 | 30 90  |649668|3745.02 CP'OQ';?AM 16 11o3@61| 2055 20.67 23.62 2363 | 02307
77 | 30 90 |649668|3745.02 CP'%';EKAM 16 | 1@1 20.75 20.67 23.72 2373 | 0.2360
77 | 30 90  |649668|3745.02 CP'%FAEKAM 16 | 1@243 20.85 21.09 23.98 23.99 | 0.2506
77 | 30 90 |656000| 3840 |CP-OFDM QPSK|123@61|  21.18 2153 24.37 2438 | 02742
77 | 20 90 |656000| 3840 | CP-OFDM QPSK| 1@1 211 21.32 24.22 2423 | 02649
77 | 20 90 |656000| 3840 | CP-OFDM QPSK | 1@243 |  21.19 21.85 24.54 2455 | 02851
77 | 30 90 |656000| 3840 CP'%FA?AM 16 |193@61| 2057 21.12 23.86 2387 | 02438
77 | 30 90 |656000| 3840 CP'%';?AM 16 1 @1 20.8 20.83 23.83 2384 | 02421
77 | 30 90 [656000| 3840 CP'%'RIM 16 | 1@243 20.74 21.27 24.02 2403 | 02529
77 | 30 90 |662332|3934.98| CP-OFDM QPSK |123@61|  21.51 22,52 25.05 2506 | 0.3206
77 | 20 90 |662332|3934.98| CP-OFDM QPSK | 1@1 21.18 21.92 24.58 2459 | 02877
77 | 30 90 |662332|3934.98| CP-OFDM QPSK | 1@243 |  21.45 22,61 25.08 2509 | 03228
77 | 30 90 |662332|3934.98 CP'%FA?AM 16 1193@61| 2099 22.07 2457 2458 | 02871
77 | 30 90 |662332|3934.98 CP'%FA?AM 16 1 @1 20.73 21.41 24.09 24.1 0.2570
77 | 30 90 |662332|3934.98 CP'%'ZE,\’AM 16 | 1 @243 20.96 21.97 24.50 2451 | 02825
77 | 30 | 100 |650000| 3750 |CP-OFDM QPSK |137@68|  21.12 21.23 24.19 242 | 02630
77 | 30 | 100 |650000| 3750 |CP-OFDMQPSK| 1@1 21.2 21.22 24.22 2423 | 02649
77 | 30 | 100 |650000| 3750 |CP-OFDMQPSK|1@271| 21.16 21.43 2431 2432 | 02704
77 | 30 | 100 |650000| 3750 CP'%'ZE,\’AM 16 |i137@68| 2067 208 23.75 2376 | 02377
77 | 30 | 100 |650000| 3750 CP'OQFA?AM 16 | @1 20.9 20.83 23.88 2389 | 0.2449
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77 | 30 | 100 |650000| 3750 CP'%';?AM 16 | 1@271| 2084 21.19 24.03 2404 | 02535
77 | 30 | 100 |650000| 3750 CP'%'RIM 64 |137@68| 19.12 19.25 22.20 2221 | 0.1663
77 | 30 | 100 |650000| 3750 CP'%FA?\AM 6 | 1@1 19.19 19.13 2217 2218 | 0.1652
77 | 30 | 100 |650000| 3750 CP'%FA?AM 64 |1@271| 1914 19.37 22,27 2228 | 0.1690
77 | 30 | 100 |650000| 3750 CP'OQF D20 1137@es| 1615 16.22 19.20 1921 | 0.0834
77 | 30 | 100 |650000| 3750 CP'OQF VR BTG 16.29 16.41 19.36 1937 | 0.0865
77 | 30 | 100 |650000| 3750 CP'OQF 20 l1@2r | 16.26 16.65 19.47 1948 | 0.0887
77 | 30 | 100 |656000| 3840 |CP-OFDM QPSK|137@68|  21.09 21.53 24.33 2434 | 02716
77 | 30 | 100 |656000| 3840 |CP-OFDMQPSK| 1@1 21.11 21.41 24.27 2428 | 0.2679
77 | 30 | 100 656000 3840 |CP-OFDMQPSK|1@271| 2171 22,74 25.27 2528 | 0.3373
77 | 30 | 100 |656000| 3840 CP'%';EKAM 16 1137@68| 2063 21.13 23.90 2391 | 0.2460
77 | 30 | 100 |656000| 3840 CP'%FAEKAM % | @1 20.65 20.81 23.74 23.75 | 0.2371
77 | 30 | 100 |656000| 3840 CP'%FA?AM 16 | 1@271| 2089 21.28 24.10 2411 | 02576
77 | 30 | 100 |656000| 3840 CP'OQ';?AM 64 |137@68| 19.16 19.65 22.42 2243 | 0.1750
77 | 30 | 100 |656000| 3840 CP'%';EKAM 64 1 101 19.13 19.36 22.26 2227 | 0.1687
77 | 30 | 100 |e56000| 3840 CP'%FA?AM 64 |1@271| 1924 19.87 22,58 2259 | 0.1816
77 | 30 | 100 |656000| 3840 CP'OQF D20 lisr@es| 1616 16.63 19.41 1942 | 0.0875
77 | 30 | 100 |656000| 3840 CP'OQF VR BTG 16.18 16.63 19.42 1943 | 0.0877
77 | 30 | 100 |e56000| 3840 CP'OQF 20 l1@271 | 1628 17.18 19.76 19.77 | 0.0948
77 | 30 | 100 662000 3930 |CP-OFDM QPsk|137@68|  21.42 22.45 24.98 2499 | 03155
77 | 30 | 100 |662000| 3930 |CP-OFDM QPSK| 1@1 21.06 21.83 24.47 2448 | 0.2805
77 | 30 | 100 662000 3930 |CP-OFDMQPSK|1@271| 2153 22.64 25.13 2514 | 0.3266
77 | 30 | 100 |662000| 3930 CP'%FA?AM 16 |137@68|  20.95 21.99 24.51 2452 | 0.2831
77 | 30 | 100 |662000| 3930 CP'%FA?AM 16 | @1 20.69 21.24 23.98 2399 | 0.2506
77 | 30 | 100 |662000| 3930 CP'%'RIM 16 1 1@271| 2111 22.05 24.62 2463 | 0.2004
77 | 30 | 100 |662000| 3930 CP'%'RIM 64 l137@68| 1937 20.55 23.01 23.02 | 0.2004
77 | 30 | 100 |662000| 3930 CP'%FA?AM 6 | 101 19.08 19.79 22.46 2247 | 0.1766
77 | 30 | 100 |662000| 3930 CP'OQFA?AM 64 |1@271| 1964 20.67 23.20 2321 | 0.2094
77 | 30 | 100 |662000| 3930 CP'OQF o020 ligr@es| 1637 17.56 20.02 2003 | 0.1007
77 | 30 | 100 |662000| 3930 CP'OQF IRV BTG 16.12 17.1 19.65 19.66 | 0.0925
77 | 30 | 100 |662000| 3930 CP'OQF D20 1 1@271 | 1666 17.96 20.37 20.38 | 0.1091
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

77 30 20 656000 38400 CPOFDM 5140 12.9 PASS NV
QPSK

77 30 20 656000 38400 CPOFDM 5140 18.8 PASS LV
QPSK

77 30 20 656000 38400 CPOFDM 5140 8.3 PASS HV
QPSK

77 30 20 656000 38400 CPOFDM 5140 8.1 PASS .30
QPSK

77 30 20 656000  3840.0 ng’gﬁ M 5100 171 PASS -20C

77 30 20 656000  3840.0 ng’gﬁ M 51@0 18.2 PASS -10C

77 30 20 656000 38400 CPOFDM 5140 9.5 PASS e
QPSK

77 30 20 656000 38400 CPOFDM 5140 12.4 PASS 10°C
QPSK

77 30 20 656000  3840.0 ng’gﬁ M 5100 18.6 PASS 201C

77 30 20 656000  3840.0 ng’gﬁ M 5100 19.4 PASS 30

77 30 20 656000 38400 CPOFDM 5140 11.3 PASS 40°C
QPSK

77 30 20 656000  3840.0 nggf("\" 51@0 15.8 PASS 501

IMAX(Af)| =19.4 Hz

Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(A)] 3700.899081 = 3700 MHz PASS
fH + [MAX(AT)] 3979.100919 = 3980 MHz
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
77 30 20 656000 3840.0 CF(S;)SFE M 51@0 8.24 13 PASS

N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

[ Aiten. 3068
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Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
7 30 10 656000 3840.0 CP-OFDM 24@0 8.5578 9.2

QPSK
CP-OFDM
77 30 10 656000 3840.0 16 QAM 24@0 8.5631 9.051
CP-OFDM
77 30 10 656000 3840.0 64 QAM 24@0 8.5526 9.005
CP-OFDM
77 30 10 656000 3840.0 256 QAM 24@0 8.5854 9.145
77 30 15 656000 3840.0 CP-OFDM 38@0 13.566 14.42
QPSK
CP-OFDM
77 30 15 656000 3840.0 16 QAM 38@0 13.568 14.41
CP-OFDM
77 30 15 656000 3840.0 64 QAM 38@0 13.554 14.22
CP-OFDM
77 30 15 656000 3840.0 256 QAM 38@0 13.585 14.2
77 30 20 656000 3840.0 CP-OFDM 51@0 18.17 19.23
QPSK
CP-OFDM
i 30 20 656000 3840.0 16 QAM 51@0 18.216 18.93
CP-OFDM
i 30 20 656000 3840.0 64 QAM 51@0 18.169 18.89
CP-OFDM
i 30 20 656000 3840.0 256 QAM 51@0 18.141 19.03
77 30 25 656000 38400  CPOFDM - 65@0 23.261 24.14
QPSK
CP-OFDM
7 30 25 656000 3840.0 16 QAM 65@0 23.206 24.11
CP-OFDM
7 30 25 656000 3840.0 64 QAM 65@0 23.22 24.17
CP-OFDM
7 30 25 656000 3840.0 256 QAM 65@0 23.197 24.27
7 30 30 656000 3840.0 CP-OFDM 78@0 27.84 29.08
QPSK
CP-OFDM
i 30 30 656000 3840.0 16 QAM 78@0 27.821 28.78
CP-OFDM
i 30 30 656000 3840.0 64 QAM 78@0 27.813 28.79
CP-OFDM
i 30 30 656000 3840.0 256 QAM 78@0 27.764 29.09
77 30 40 656000 38400  CPOFDM y06@0 37.898 39.23
QPSK
CP-OFDM
77 30 40 656000 3840.0 16 QAM 106@0 37.695 39.15
CP-OFDM
77 30 40 656000 3840.0 64 QAM 106@0 37.73 39.11
CP-OFDM
77 30 40 656000 3840.0 256 QAM 106@0 37.767 39.07
77 30 50 656000 3840.0 CP-OFDM 133@0 47.388 49.06
QPSK
CP-OFDM
e 30 50 656000 3840.0 16 QAM 133@0 47.436 48.99
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CP-OFDM
77 30 50 656000 3840.0 & oA 133@0 47.42 48.95
CP-OFDM
77 30 50 656000 ssa00 SRR 133@0 47.425 49.03
77 30 60 656000 3ga00  CPOFDM  150@0 57.67 59.71
QPSK
CP-OFDM
77 30 60 656000 3840.0 6 onm 162@0 57.779 59.69
CP-OFDM
77 30 60 656000 3840.0 o oA 162@0 57.681 59.7
CP-OFDM
77 30 60 656000 8400 QLR 162@0 57.89 59.71
77 30 70 656000 38400  CPOFDM  155@0 67.476 69.69
QPSK
CP-OFDM
77 30 70 656000 3840.0 6 oA 189@0 67.537 69.77
CP-OFDM
77 30 70 656000 3840.0 & oA 189@0 67.534 69.69
CP-OFDM
77 30 70 656000 ssa00  Go AN 189@0 67.386 69.82
77 30 80 656000 3400  CPOFDM 51760 77.51 79.95
QPSK
CP-OFDM
77 30 80 656000 3840.0 6 on 217@0 77.568 79.9
CP-OFDM
77 30 80 656000 3840.0 o oA 217@0 77.299 80.05
CP-OFDM
77 30 80 656000 ssa00 QLR 217@0 77.607 80.0
77 30 90 656000 38400  CPOFDM 500 87.293 90.2
QPSK
CP-OFDM
77 30 90 656000 3840.0 6 onm 245@0 87.727 90.2
CP-OFDM
77 30 90 656000 3840.0 e oA 245@0 87.462 90.2
CP-OFDM
77 30 90 656000 ssa00  Go AN 245@0 87.558 90.24
77 30 100 656000 3840.0 CFSSQEM 273@0 97.228 100.3
CP-OFDM
77 30 100 656000 3840.0 6 on 273@0 97.567 1005
CP-OFDM
77 30 100 656000 3840.0 o oA 273@0 97.48 100.4
CP-OFDM
77 30 100 656000 ssa00 QLR 273@0 97.278 1005
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N77(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Rel Lyl Offset 11.90 d8

Ref Value 30.00 dBm Scale/Div 10.0 B

Scale/Div 10.0 B

Center 3.84000 GHz
#Res BWW 100.00 kHz

Span 20 WHz|
Sweep 253 ms (1001 pis)

(Center 3.84000 GHz SVideo B 300.00 kHz"

#Res BWW 100.00 kHz

2 2

Total Paver

N77(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Alten: 3068

Tig. Froe Run
Gais: OF

M Gan Low

Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm

(Center 3.04000 GHz
#Res BWW 100.00 kHz

2 Matics

Span 20 Mz

(Center 304000 GHz
Sweep 253 ms (1001 pts)

#Res BWW 100.00 kHz

2 Matics v

Oczupied Bandwidih
[

QAM_Outer_Full_Mid_CH

Qczupied Bandwidih
[

N77(10M)_CP-OFDM_16

Mien 08 [T Froa fum
Gale OF

Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Span 20 WHz|
Sweep 253 ms (1001 pis)

SVideo B 300.00 kHz"

Total Paver

N77(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

M Gan Low

Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm

Span 20 Mz
Sweep 253 ms (1001 pts)

5654 Wz Total Paveer
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N77(15M)_CP-OFDM_16

N77(15M)_CP-
QAM_Outer_Full_Mid_CH

OFDM_QPSK_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun Alen 3068 Tig. Frea Fun
Gate; O Gate; O

Rel Lyl Offset 11.90 d8

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

Scale/Div 10.0 B Ref Value 30.00 dBm

Span 30 Mz Sl Center 3.84000 GHz SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

(Center 3.84000 GHz SVideo B 47000 kHz'
#Res BW 150.00 kHz Sweep 167 ms (1001 pis) [ #Res BW 150.00 kHz
2

2

Ocaupied Bandwidth

Total Paver

Ocaupied Bandwidth

Total Paver

N77(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

N77(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alen 3068 Tig. Frea Fun
Gate; O
M Gan Low

M Gan Low
Ref Lvl Offset 11.90 d8 Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

Span 30 Mz

#yideo BW 4
Sweep 1.67 ms (1001 pts)

(Center 3.04000 GHz . #ideo BW 470.00 ki Span 30 Mz il Center 3.84000 GHz
#Res BWW 150.00 kHz Swaep 167 ms (1001 pis) S #Res BW 150.00 kHz
2 Matics v

2 Matics v
Qczupied Bandwidih
Total Paveer

Qczupied Bandwidih
Total Paveer
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N77(20M)_CP- N77(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

OFDM_QPSK_Outer_Full_Mid_CH

Alten: 3068

Alen 3068 Tig. Frea Fun
Gate; O
Rel Lyl Offset 11.90 d8 Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm Scale/Div 10.0 B Ref Value 30.00 dBm

Scale/Div 10.0 B

Center 3.84000 GHz SVideo B 620,00 kHz' Center 3.84000 GHz SVideo B 620,00 kHz'
#Res BWW 200.00 kHz
2

#Res BWW 200.00 kHz
Total Paver

Ocaupied Bandwidth

2

Total Paver

Ocaupied Bandwidth

N77(20M)_CP-OFDM_64 N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alen 3068 Tig. Frea Fun

Gate; O

M Gan Low M Gan Low
Ref Lvl Offset 11.90 d8 Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

Center #Video BW 620.00 kz* Span 40 Mkz il Center #Video BW 620.00 kz* Span 40 MHz|
#Res BWW 200.00 kHz s (1001 pts) [ #Res B 200.00 kiz §

¥
Qczupied Bandwidih
8 Total Paveer

Qczupied Bandwidih
Total Paveer

Page Number 1 A5-14 of 34

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ACCJSCD006



samranas. FCC RF Test Report Report No. : FG562417I

N77(25M)_CP- N77(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Alen 3068 Tig. Frea Fun
Gate; O

Rel Lyl Offset 11.90 d8 Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

Scale/Div 10.0 B Ref Value 30.00 dBm

Span 50 Mz Sl Center 3.84000 GHz SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1,00 ms (1001 pis)

SVideo BW 910,00 kz'
Sweep 1,00 ms (1001 pis) [ #Res BW 300.00 kHz

Center 3.84000 GHz
#Res BWW 300.00 kHz
2 v 2M v

Ocaupied Bandwidth

Total Paver

Ocaupied Bandwidth

Total Paver

N77(25M)_CP-OFDM_64 N77(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun Alen 3068 Tig. Frea Fun
Gate; O Gate; O
M Gan Low M Gan Low

Ref Lvl Offset 11.90 d8 Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

(Center 3.04000 GHz #Video BW 910.00 ki Span 50 Mz il Center 3.84000 GHz #Video BW 910.00 ki Span 50 MHz|
#Res BWW 300.00 kiHz Swaep 1.00ms (1001 pis) S #Res BWW 300.00 kHz Swaep 1.00 ms (100 pis)|
2 Matics v

2 Matics v

Qczupied Bandwidih Qczupied Bandwidih
Total Paveer Total Paveer
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N77(30M)_CP-OFDM_16

N77(30M)_CP-
QAM_Outer_Full_Mid_CH

OFDM_QPSK_Outer_Full_Mid_CH

Mien 08 [T Froa fum
Gale OF

Alen 3068 Tig. Frea Fun
Gate; O

Rel Lyl Offset 11.90 d8 Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Ref Value 30.00 dBm Scale/Div 10.0 B

Scale/Div 10.0 B

Span 60 MHz|

Center 3.84000 GHz
#Res BWW 300.00 kHz

2 v

Ocaupied Bandwidth

SVideo BW 910,00 kz'

Center 3.84000 GHz

Span 60 MHz|
#Res BW 300,00 kHz

Sweep 1,00 ms (1001 pis)
2M "

Total Paver

SVideo BW 910,00 kz'

Ocaupied Bandwidth

Sweep 1,00 ms (1001 pis)

Total Paver

N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

N77(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alen 3068 Tig. Frea Fun
Gate; O

M Gan Low M Gan Low
Ref Lvl Offset 11.90 d8 Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

Span 60 Mz

yideo BW 910.00
Sweep 1.00ms (1001 pts)

(Center 3.04000 GHz
#Res BWW 300.00 kHz

2 Matics v

Span 60 Mz

yideo BW 910.00
Sweep 1.00ms (1001 pts)

(Center 3.04000 GHz
#Res BWW 300.00 kHz

2 Matics v

Qczupied Bandwidih

Total Paveer

Qczupied Bandwidih
Total Paveer
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N77(40M)_CP-OFDM_16

N77(40M)_CP-
QAM_Outer_Full_Mid_CH

OFDM_QPSK_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun Alen 3068 Tig. Frea Fun
Gate; O Gate; O

Rel Lyl Offset 11.90 d8 Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

Scale/Div 10.0 B Ref Value 30.00 dBm

Span B0 MHz|

#Video BW 1.3000 MHz"
Sweep 1,00 ms (1001 pis)

Span 80 Mz il Center 3.84000 GHz
Sweep 1,00 ms (1001 pis) [ #Res BW 430.00 kHz

2

Center 3.84000 GHz #Video BW 1.3000 MHz"
#Res BWW 430,00 kHz

2

Ocaupied Bandwidth

Total Paver

Ocaupied Bandwidth

Total Paver

N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

N77(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alen 3068 Tig. Frea Fun
Gate; O
M Gan Low

M Gan Low
Ref Lvl Offset 11.90 d8 Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

Span 60 Mz Center 304000 GHz ) #ideo BIY 1.3000 MHz' Span B0 Mz
Sweep 1.00ms (1001 pts)

(Center 3.04000 GHz #Video BW 1.3000 MHz*
#Res BWW 430.00 kiHz Sweep 1,00 ms (1001 pis) S #Res BWW 430.00 kHz
2 Matics v 2 Matics v
Qczupied Bandwidih
Total Paveer

Qczupied Bandwidih
Total Paveer
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N77(50M)_CP- N77(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alten: 3068

Rel Lyl Offset 11.90 d8 Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

Scale/Div 10.0 B Ref Value 30.00 dBm

Span 100 MHz Jll Center 3.84000 GHz #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1,00 ms (1001 pis)

#Video BW 1.6000 MHz"
Sweep 1,00 ms (1001 pis) [ #Res BW 510.00 kHz

(Center 3.84000 GHz

#Res BW 510.00 kHz
2

2

Ocaupied Bandwidth

Total Paver

Ocaupied Bandwidth

Total Paver

N77(50M)_CP-OFDM_64 N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alen 3068 Tig. Frea Fun
Gate; O
M Gan Low

M Gan Low

Ref Lvl Offset 11.90 d8 Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

Span 100 MHz

#ideo BIV 1.6000 MHz'
Sweep 1.00ms (100 pts)

Span 100 MHz |l Center 384000 GHz
Sweep 1,00 ms (1001 pis) S #Res BWW 510.00 kHz

2 Matics v

(Center 3.04000 GHz #Video BW 1.6000 MHz*

#Res BWW 51000 kHz

2 Matics v

Qczupied Bandwidih Qczupied Bandwidih
7 Total Paveer 7 Total Paveer
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N77(60M)_CP-OFDM_16

N77(60M)_CP-
QAM_Outer_Full_Mid_CH

OFDM_QPSK_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun Alen 3068 Tig. Frea Fun
Gate; O Gate; O

Rel Lyl Offset 11.90 d8 Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

Scale/Div 10.0 B Ref Value 30.00 dBm

Span 120 MHz

#ideo BW 2.0000 MHz"
Sweep 1,00 ms (1001 pis)

Span 120 MHz |l Center 384000 GHz
Sweep 1,00 ms (1001 pis) [ #Res BW 620,00 kHz

2

Center 3.84000 GHz #Video BW 2.0000 MHz"
#Res BWW 620,00 kHz

2

Ocaupied Bandwidth

Total Paver

Ocaupied Bandwidth

Total Paver

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alen 3068 Tig. Frea Fun
Gate; O
M Gan Low

M Gan Low
Ref Lvl Offset 11.90 d8 Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

Span 120 MHzJRl Center 304000 GHz ) #ideo BIV 2.0000 MHz' Span 120 MHz]
Sweep 1.00ms (100 pts)

(Center 3.04000 GHz #Video BW 20000 MHz'
#Res BWW 620,00 kiHz Swaep 1,00 ms (1001 pis) S #Res BWW 620,00 kiHz
2 Matics v 2 Matics v
Qczupied Bandwidih
Total Paveer

Qczupied Bandwidih
Total Paveer
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N77(70M)_CP-OFDM_16

N77(70M)_CP-
QAM_Outer_Full_Mid_CH

OFDM_QPSK_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun Alen 3068 Tig. Frea Fun
Gate; O Gate; O

Rel Lyl Offset 11.90 d8 Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

Scale/Div 10.0 B Ref Value 30.00 dBm

Span 140 MHz]

#ideo BW 2.4000 MHz"
Sweep 1,00 ms (1001 pis)

Span 140 MHz |l Center 384000 GHz
Sweep 1,00 ms. (1001 pis) [ #Res BW 750,00 kHz

2

Center 3.84000 GHz #Video BW 24000 MHz"
#Res BW 75000 kHz

2

Ocaupied Bandwidth

Total Paver

Ocaupied Bandwidth

Total Paver

N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

N77(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alen 3068 Tig. Frea Fun
Gate; O
M Gan Low

M Gan Low
Ref Lvl Offset 11.90 d8 Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

Span 140 MHzJRRl Center 304000 GHz #ideo BIW 24000 MHz' Span 140 MHz]
Sweep 1.00ms (1001 pts)

(Center 3.04000 GHz #Video BW 24000 MHz'
#Res BWW 75000 kiHz Swaep 1,00 ms (1001 pis) S #Res BWW 75000 kHz
2 Matics v 2 Matics v
Qczupied Bandwidih
Total Paveer

Qczupied Bandwidih
Total Paveer
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N77(80M)_CP- N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alen 3068 Tig. Frea Fun
Gate; O

Rel Lyl Offset 11.90 d8

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

Scale/Div 10.0 B Ref Value 30.00 dBm

=

#ideo BW 2.7000 MHz" Span 160 MHz] #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1,00 ms (1001 pis) Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth Ocaupied Bandwidth
Total Pawer Total Pawer

N77(80M)_CP-OFDM_64 N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiton. 30 8 Mie 3008 i Froa Run
Gais: OF
5 Gan Low

Ref Lvl Offset 11.90 d8 e Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

(Center 3040 ) #Video BW 27000 MHz' ) 6 (Center 3.04000 GHz ) #Video BW 27000 MHz' Span 160 MHz
#Res BWW 820,00 kiHz Swaep 1,00 ms (1001 pis) S #Res BW 820,00 kiHz Sweep 1,00 ms (1001 pis)|

2 Matics v 2 Matics v

Qczupied Bandwidih Qczupied Bandwidih
Total Paveer 7 Total Paveer
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N77(90M)_CP-OFDM_16

N77(90M)_CP-
QAM_Outer_Full_Mid_CH

OFDM_QPSK_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun Alen 3068 Tig. Frea Fun
Gate; O Gate; O

Rel Lyl Offset 11.90 d8 Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

Scale/Div 10.0 B Ref Value 30.00 dBm

Span 180 MHz

#Video BW 3.0000 MHz"
Sweep 1,00 ms (1001 pis)

Span 180 MHz |l Center 3.84000 GHz
Sweep 1,00 ms (1001 pis) [ #Res BW 910.00 kHz
2

Center 3.84000 GHz #Video BW 3.0000 MHz"
#Res BW 910.00 kHz

2

Ocaupied Bandwidth

Total Paver

Ocaupied Bandwidth

Total Paver

N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

N77(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alen 3068 Tig. Frea Fun
Gate; O
M Gan Low M Gan Low

Ref Lvl Offset 11.90 d8

Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm

Ref Value 30.00 dBm

(Center 3040 #Video BW 3.0000 MHz* Span 180 MHz |l Center 3,840 #Video BW 3.0000 MHz* Span 180 MHz

#Res BWW 910.00 kiHz Sweep 1.00ms (1001 pis) S #Res BWW 910.00 kHz Sweep 1,00 ms (1001 pis)|
¥ ¥

Oczupied Bandwidih

Total Paveer

Qczupied Bandwidih
Total Paveer
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